Cherokee Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

Item is discontinued. Parts may not be available.
PART #DESCRIPTIONQTY
REQ.
CK40F03BALSA SHAPED 1/8" CABIN BASE2
CANPY030CLEAR PLASTIC WINDOWS2
CANPY031CLEAR PLASTIC WINDSHIELD1
CK40D01DECAL SHEET1
CK40F011/8" BALSA FUSELAGE SIDE2
CK40F121/8" PLY DC CABIN SIDE2
CK40F13A1/8" PLY DC BULKHEADS 21
CK40F13B1/8" PLY DC BUKHEADS 41
CK40P01PLAN SHEET1
CK40P02INSTRUCTION BOOK1
CK40S013/8" x 1-3/8" x 24" BALSA ELEVATOR1
CK40W09BALSA WING TIP BLOCK2
COWL003ABS PLASTIC COWL1
MM40UMOTOR MOUNT1
PLTB00236" OUTER PUSHROD TUBE3
WIREST211/16" x 36" THREADED PUSHROD WIRE (WING)1
WIRES10.074" x 35" PUSHROD WIRE, THREADED BOTH ENDS3
CK40A01SUB PACK - FUSE PARTS1
CK40F051/4" BALSA STAB PLATE1
CK40F143/8" x 5/8" x 2" BALSA TAIL POST BLOCK1
CK40F151/8" x 7/8" x 4-9/16" PLY DOWEL JIG1
CK40R041/4" BALSA FIN TOP1
CK40R051/4" BALSA DORSAL FIN1
CK40S021/4" x 2" x 3" BALSA STAB CENTER SECTION1
CP60F191/4" x 1/2" x 3/4" 5-PLY COWL MOUNTING BLOCKS6
PLY30091/4" PLYWOOD REAR HOLD DOWN2
CK40A02SUB PACK - WING PARTS1
CK40W051/4" x 2-1/2" x 4" BALSA REAR FAIRING2
CK40W071/8" x 2-3/8" x 2" BALSA FRONT FAIRING BOTTOM2
CK40W113/32" x 1" x 3-3/8" BALSA AILERON EXIT PLATE2
DOWEL0171/4" x 2-3/4" WING DOWEL2
HRDWD0055/8" HARDWOOD LANDING GEAR GUSSET2
HRDWD0105/8" x 4-1/2" HARDWOOD GROOVED LANDING GEAR BLOCK2
HRDWD0135/8" x 3/4" HARDWOOD GROOVED LANDING GEAR BLOCK2
PLY30041/16" 3-PLY SHAPED LANDING GEAR BRACE4
PLY30071/16" x 9/16" x 3/4" PLY AILERON HORN PLATE2
PLY30201/16" x 3/4" x 1" PLY WING PLATE2
CK40A03SUB PACK - SHEETING1
CK40F163/32" x 2-5/8" x 30" BALSA FUSELAGE BOTTOM3
CK40F171/8" x 2-1/2" x 24" BALSA DECK TOP, DECK SIDES SHEETING4
CK40S031/16" x 2-5/8" x 24" BALSA STAB SHEETING4
CK40A04SUB PACK - STICKS1
BAL0461/4" x 1/4" x 36" BALSA FUSE TOP STRINGER5
BAL0471/8" x 1/4" x 36" BALSA FORMER STOCK2
CK40F183/32" x 1/4" x 36" BALSA STAB RIB STOCK, CAP STRIPS6
CK40F191/4" x 3/8" x 24" BALSA FUSELAGE SIDE STRINGERS2
SK40F071/4" x 1/2" x 29-3/4" BALSA STAB LE, TE AND TIP STOCK2
CK40A05SUB PACK - DIE CUT PARTS1
CK40F111/8" DC BALSA BULKHEADS 4A-8A1
CK40W023/32" DC BALSA WING RIBS4
CK40A06SUB PACK - FUSE PARTS1
CK40F061/2" x 2-1/8" x 5-7/8" BALSA CABIN TOP REAR2
CK40F081" BALSA COWL TOP BLOCK2
CK40A07SUB PACK - FUSE PARTS1
CK40F071/2" x 2-1/8" x 4-1/4" BALSA CABIN TOP FRONT2
CK40F093/8" x 2-1/2" x 6-1/8" BALSA TANK BOTTOM2
CK40F101/4" x 4-7/16" x 3-5/8" PLY FIREWALL1
CK40R011/4" BALSA RUDDER1
CK40R021/4" BALSA FIN FRONT1
CK40R031/4" BALSA FIN REAR1
CK40A08SUB PACK - WING PARTS1
BAL0983/32" x 3" x 11-7/8" BALSA CENTER SECTION SHEETING8
CK40W061/8" x 3/4" x 10" BALSA FRONT FAIRING1
CK40W103/8" BALSA TAPERED CENTER RIB WEDGE1
CK40M01SUB PACK - HARDWARE1
BRSB001BRASS BUSHING FOR BELLCRANK2
GLTP0011" x 8" FIBERGLASS TAPE1
NYLON36FLAT NYLON LANDING GEAR STRAP4
NUTS0036-32 BLIND NUT4
NUTS0024-40 HEX NUT2
NYLON01NYLON BELL CRANK2
NYLON03NYLON SMALL CONTROL HORN4
NYLON09NYLON HINGES24
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON165/32" NYLON STEERING ARM1
NYLON17NYLON CLEVIS4
NYLON20NYLON NON-THREADED SWIVEL2
NYLON21NYLON SWIVEL CLEVIS2
NYLON335/32" NYLON NOSE GEAR BEARING1
SCRW0022-56 x 5/8" PHILLIPS® HEAD MACHINE SCREW4
SCRW0034-40 x 1" ROUND HEAD PHILLIPS® SCREW6
SCRW0086-32 x 1" PAN HEAD BOLT PHILLIPS®4
SCRW010#4 x 5/8" PHILLIPS® SHEET METAL SCREW6
SCRW0206-32 x 1/4" ROUND HEAD SLOTTED SCREW1
SCRW024#2 x 3/8" PHILLIPS® SHEET METAL SCREW12
WBNT0023/32" WIRE AILERON TORQUE ROD SET1
WHCL0055/32" WHEEL COLLAR1
WSHR005#4 FLAT WASHER2
CK40M02SUB PACK - LANDING GEAR1
WBNT0945/32" WIRE MAIN LANDING GEAR2
WGNT0945/32" WIRE NOSE GEAR1
CK40W01SUB PACK - WING PACKAGE1
BAL0603/32" x 7/8" x 30" BALSA TRAILING EDGE SHEETING5
BAL1103/32" x 7/8" x 30" BALSA TRAILING EDGE SHEETING2
BAL1311/4" x 3/8" x 20" BALSA TRAILING EDGE4
CK40W039/16" x 1-1/2" x 28-1/2" BALSA AILERON, FLAP, CENTER TE2
CK40W041/4" x 7/8" x 30" BALSA LEADING EDGE2
CK40W083/32" x 2-1/2" x 30" BALSA LEADING EDGE SHEETING4

Return to Parts Index | How to Order Parts